427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-UKU
ISED ID 6545A-UKU
Equipment Under Test UK-Ultra

Test Report Serial Number | TR8511 02

Date of Test(s) 18 August and 15 September 2023

Report Issue Date 20 December 2023

Test Personnel
Testing performed by Tyler Parry rj %k R?J
v O

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National Voluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2023. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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427 West 12800 South, Draper, UT 84020

1 UNII-2 Band

1.1 UNII-2A - Integrated Antenna
Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)

Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 28.600000 5245.850000 5274.450000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 7.1 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 0.000 dBm AUTO
Attenuation 10.000 dB 10.000 dB
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 21.3 24.0 21.3 95.317 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
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427 West 12800 South, Draper, UT 84020

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5254.455446 8.743 11.0 | PASS
Ports
Port | State
1 | used
2 | used

PSD Connector 1

PSD Connector 2
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~40
Sweeptime 3.788 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 16.900000 5251.550000 5268.450000
DUT Frequency Result
(MHz)
5260.000000 | PASS
TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2 Page 5 of 91



427 West 12800 South, Draper, UT 84020

99 %¢ Bandwidth
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Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
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427 West 12800 South, Draper, UT 84020

SweepPoints 400 ~ 400
Sweeptime 28.477 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 27.700000 5266.750000 5294.450000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 7.1 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 17.000000 5271.450000 5288.450000
DUT Frequency Result
(MHz)
5280.000000 | PASS
99 % Bandwidth

20T

101
c 4
S ot
K= 1
©
g -0t
)

-20T 17.000 MHz

5260 5270 5280 52490 5300
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 25.800000 5307.150000 5332.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 6.2 | PASS
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427 West 12800 South, Draper, UT 84020

1071
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Level in dBm
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26 dB Bandwidth

25.800 MHz %

52490

Bandwidth

5300

5310

5320

Frequency in MHz

5330 5340

5350

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 16.800000 5311.650000 5328.450000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5320.000000 | PASS

99 %2 Bandwidth
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TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2 Page 11 of 91

PROPRIETARY



427 West 12800 South, Draper, UT 84020

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 28.300000 5245.750000 5274.050000

DUT Frequency Max Level Result

(MHz) (dBm)
5260.000000 7.3 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 21.3 24.0 21.3 95.016 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
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427 West 12800 South, Draper, UT 84020

\ Time resolution

| 1.000 us

| 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5255.049505 | 7.961 11.0 | PASS
Ports
Port | State
1 | used
2 | used

PSD Connector 1

PSD Connector 2
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 18.100000 5250.950000 5269.050000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Bandwicth
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Measurement
Setting Instrument Target Value

Value
5.24000 GHz 5.24000 GHz
5.28000 GHz 5.28000 GHz

Start Frequency
Stop Frequency

Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
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427 West 12800 South, Draper, UT 84020

SweepPoints 400 ~ 400
Sweeptime 28.477 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 29.100000 5266.350000 5295.450000

DUT Frequency Max Level Result

(MHz) (dBm)
5280.000000 7.1 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 18.100000 5270.950000 5289.050000
DUT Frequency Result
(MHz)
5280.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %¢ Bandwidth
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Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 25.800000 5307.450000 5333.250000
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427 West 12800 South, Draper, UT 84020

5350

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 6.3 | PASS
26 dB Bandwidth
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Frequency in MHz
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Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 17.900000 5311.050000 5328.950000
DUT Frequency Result
(MHz)
5320.000000 | PASS
99 % Bandwicth
161
107
ol I AANANN
@
©
= 10t
[5)
>
()
)
_20__
_30__
5300 5306 5310 5316 5320 53zh 5330 5336 5340
Frequency in MHz
Bandwidth

TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2

PROPRIETARY

Page 21 of 91



427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 58.800000 5240.675000 5299.475000

DUT Frequency Max Level Result

(MHz) (dBm)
5270.000000 4.2 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 37.000000 5251.625000 5288.625000
DUT Frequency Result
(MHz)
5270.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %¢ Bandwidth
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Frequency in MHz
Bandwidth
Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 48.600000 5286.825000 5335.425000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 3.5 | PASS
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Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 36.750000 5291.625000 5328.375000
DUT Frequency Result
(MHz)
5310.000000 | PASS
99 % Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 112.000000 5236.250000 5348.250000

DUT Frequency Max Level Result

(MHz) (dBm)
5290.000000 7.4 | PASS
26 dB Bandwidth
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Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 76.500000 5251.750000 5328.250000
DUT Frequency Result
(MHz)
5290.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %¢ Bandwidth
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427 West 12800 South, Draper, UT 84020

1.2 UNII-2A — Omni External Antenna

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 30.700000 5245.450000 5276.150000
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 6.9 | PASS
26 dB Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 21.3 24.0 21.3 95.294 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000

TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2
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427 West 12800 South, Draper, UT 84020

\ Time resolution

| 1.000 us

| 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5256.435644 | 8.851 11.0 | PASS
Ports
Port | State
1 | used
2 | used

PSD Connector 1

PSD Connector 2

TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~40
Sweeptime 3.788 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 17.700000 5250.950000 5268.650000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %¢ Bandwidth

20T
10+
c 1
8 ot
k= 1
©
& -107
)
o0t
5240 h24h 5250 5256k 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
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427 West 12800 South, Draper, UT 84020

Sweeptime 28.477 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 35.900000 5262.150000 5298.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 5.9 | PASS
26 dB Bandwidth

1071

D +4

c 1

8 101

£ 1
©

o -0t
-

‘30" 85800 MHz
5250 5260 5270 RZ80 5290 5300 5310
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.100000 5270.550000 5289.650000
DUT Frequency Result
(MHz)
5280.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %¢ Bandwidth

20T
107
S
S ot
£
°©
g -0t
-
5260 52I?D 52IBD 52IEID 53IIZID
Frequency in MHz
Bandwidth
Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 37.500000 5301.150000 5338.650000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 7.4 | PASS
26 dB Bandwidth
10T
D -
c 1
S 101
k=
o
o -20+
-
_30-- 37500 MH z
5290 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.700000 5308.450000 5331.150000

DUT Frequency Result
(MHz)
5320.000000 | PASS

99 %2 Bandwicth

2T
20+
c 10T
m
©
IR X
(0]
> 1
3
_‘ID__
5300 5305 5310 5315 5320 532k 5330 5335 5340
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 30.300000 5244.250000 5274.550000

DUT Frequency Max Level Result

(MHz) (dBm)
5260.000000 6.8 | PASS
26 dB Bandwidth
107
D--
e T
2 ot
£ 1
o
3 -20t
—
30t

5230 5240 h2h0 5260

Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 21.3 24.0 21.3 94.999 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
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427 West 12800 South, Draper, UT 84020

\ Time resolution

| 1.000 us

| 1.000 ps

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5266.138614 | 7.897 11.0 | PASS
Ports
Port | State
1 | used
2 | used

PSD Connector 1

PSD Connector 2

TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >=3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 18.300000 5250.750000 5269.050000
DUT Frequency Result
(MHz)
5260.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %¢ Bandwidth

20T
10+
c 1
S ot
k= 1
©
& -107
)
ool
5240 h24h 5250 5256k 5260 5265 5270 5275 5280
Frequency in MHz
Bandwidth
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >=600.000 kHz
SweepPoints 400 ~ 400
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427 West 12800 South, Draper, UT 84020

Sweeptime 28.477 s AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 37.100000 5261.750000 5298.850000
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 6.4 | PASS
26 dB Bandwidth
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©
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§ -20T
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_40__
5250 5260 5270 5280 52390 5300 5310
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 19.100000 5270.450000 5289.550000
DUT Frequency Result
(MHz)
5280.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 %¢ Bandwidth

20T
107
S
S ot
£
°©
g -10T
-
5260 52I?D 52IBD 52IEID 53IIZID
Frequency in MHz
Bandwidth
Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 40.500000 5299.250000 5339.750000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 6.4 | PASS
26 dB Bandwidth
107
D -+
c 1
8 -0t
=
©
3 -20t
-
_30__ 40500 MHz
52490 5300 5310 5320 5330 5340
Frequency in MHz
Bandwidth

5350

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.400000 5308.750000 5331.150000
DUT Frequency Result
(MHz)
5320.000000 | PASS
99 % Bandwicth
25T
20T
e 107
@
©
= o0t
[5)
> 1
()
)
_‘| D__
20 W %
5300 5306 5310 5316 5320 53zh 5330 5336 5340
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 71.700000 5236.025000 5307.725000
DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 4.1 | PASS
26 dB Bandwidth
107
D -+
& -101
©
£ T
E -20T
Q 1
-
-SD-M M
_40__
5210 k220 5240 5260 5280 5300 5320 5330

Frequency in MHz

Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 37.250000 5251.375000 5288.625000
DUT Frequency Result
(MHz)
5270.000000 | PASS

99 %2 Bandwidth

207
101
e T
S o
% -,
g -0t
-
5230 5240 5250 5260 5270 5280 5290 5300 5310
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 83.550000 5269.125000 5352.675000

DUT Frequency Max Level Result

(MHz) (dBm)
5310.000000 4.8 | PASS
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427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

107
D--
e 1
S 107
£
o)
& -20T
|
F250  H260 280 5300 320 5340 5360 5370
Frequency in MHz
Bandwidth

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 38.750000 5291.125000 5329.875000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5310.000000 | PASS

99 % Bandwickh

25T
20T
c 10+
3
= o0t
[
> 1
3
_']D__
4 36750 MHz \'\/\/\/\,‘/\.\/\_r\,f\/w\/\
_20__
270 k280 5240 5300 5310 B320 5330 5340 5360
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 163.000000 5210.750000 5373.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 7.3 | PASS
26 dB Bandwidth
161
107
e 07
o 1
©
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>
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-
-ED-M Ww
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5170 5200 5250 5300 5360 5410
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 80.000000 5250.750000 5330.750000
DUT Frequency Result
(MHz)
5290.000000 | PASS
99 % Bandwidth
251
20T
c 101
m
©
S o0t
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> 4
3
’ D-M W
_20_
5210 5220 5240 5260 5280 5300 5320 5340 5360 5370
Frequency in MHz
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427 West 12800 South, Draper, UT 84020

Bandwidth
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427 West 12800 South, Draper, UT 84020

1.3 UNII-2A - Panel External Antenna

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5260.000 24.0 20.000000 | PASS
RF output power 5260.000 24.0 20.000000 | PASS
Power Spectral Density 5260.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5260.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5280.000 24.0 20.000000 | PASS
Power Spectral Density 5280.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5280.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5320.000 24.0 20.000000 | PASS
Power Spectral Density 5320.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5320.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5270.000 24.0 40.000000 | PASS
Power Spectral Density 5270.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5270.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5310.000 24.0 40.000000 | PASS
Power Spectral Density 5310.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5310.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5290.000 24.0 80.000000 | PASS
Power Spectral Density 5290.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5290.000 24.0 80.000000 | PASS
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 22.200000 5248.750000 5270.950000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5260.000000 0.6 | PASS
26 dB Bandwidth
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5230 5240 5250 528IZI 52?0 5280 5290
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.23000 GHz 5.23000 GHz
Stop Frequency 5.29000 GHz 5.29000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.000 ms AUTO
Reference Level 20.000 dBm 20.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

RF output power (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Gated RMS Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5260.000000 16.3 24.0 16.3 94.633 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

M urement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 ps

TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5260.000000 5264.158416 1.308 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
2hT
20+
e 10
[ia)
« 1
S ot
[
> <+
et
_‘I U--
_ZU__
5250 h2bh 5260
Frequency in MHz
Connector 1 Connector 2
Measurement
Setting Instrument Value Target Value
Start Frequency 5.25000 GHz 5.25000 GHz
Stop Frequency 5.27000 GHz 5.27000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep AUTO
Preamp off off

Sum Level
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5260 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5260.000000 17.700000 5251.150000 5268.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz2)
5260.000000 | PASS
99 %2 Bandwidth
5 _
0t /\//\MWW\/\/W\M
_‘] D--
E +4
s}
T 2071
£ 1
o
&7
_40__
i 17.700 MH}
_ED__
5240 5245 5250 52hh 5260 526b 2?0 5280
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value
Start Frequency 5.24000 GHz 5.24000 GHz
Stop Frequency 5.28000 GHz 5.28000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 21.800000 5268.950000 5290.750000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5280.000000 0.7 | PASS
26 dB Bandwidth
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Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5280 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5280.000000 5274.059406 1.307 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
2hT
20+
e 10
[ia)
a 1
£ ¢
(0]
> =+
3
_‘| U__
_2E[_
5270 L2275 5280 5285 52490
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmit L 2 FSD
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5280 MHz; 24.000 dBm; 20 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5280.000000 17.700000 5271.150000 5288.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5280.000000 | PASS

99 % Bandwicth

5 _
0T MWM
£
3
T
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5260 I 52I?D I 52I8IZI I 52IHD I 53IIZID
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 22.200000 5308.850000 5331.050000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5320.000000 0.5 | PASS
26 dB Bandwidth
5 _
D 4
_1 D--
£ 1
Q -204
£
©
>
Q
-
22.200 MH]:
5290 5300 5310 5320 5330 5340

Bandwidth

Frequency in MHz

5350
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5320.000000 5323.564356 1.117 11.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density
2hT
20+
e 10
[ia)
a 1
£ +
(0]
> =+
3
_‘| U__
_2D__
5310 5315 5320 5325 5330
Frequency in MHz
Connector 1 Connector 2 Sum Lewvel Lirmit L 2 FSD
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5320 MHz; 24.000 dBm; 20 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5320.000000 17.700000 5311.150000 5328.850000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz2)
5320.000000 | PASS
99 %2 Bandwidth
5 _
0T WI\MW\VJ\WW\WM
_‘] D--
E +4
s}
T -201
£ 1
o
&7
_40__
_ 17.700 MH}
_ED__
5300 5305 5310 5315 5320 5326 5330 5340
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 44.550000 5247.425000 5291.975000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5270.000000 -0.4 | PASS
2h dB Bandwidth
5 _
D +4
_1 D--
E +4
m
T -20+
k= 1
©
g7
_40__
+ 44 550 MHi:
-50--
5210 R220 5240 5260 5280 5300 hizo 5330
Frequency in MHz
Bandwidth
TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2 Page 76 of 91

PROPRIETARY



427 West 12800 South, Draper, UT 84020

TR8511_UK-Ultra_FCC_15.407_UNII-2a_Annex2 Page 77 of 91
PROPRIETARY



427 West 12800 South, Draper, UT 84020

Power Spectral Density (5270 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5270.000000

5281.089109

-0.298 11.0 | PASS

Ports
Port | State
1 | used
2 | used
Power Spectral Density
207
10
ﬂ% s
© ¢
£
©
>
(]
-
H2hh 5260 52E5 5270 5275 hean h2ah 52490

5250

Connector 1

Connector 2

Frequency in MHz

Sum Lewvel

Limit 2 PSD
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5270 MHz; 24.000 dBm; 40 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5270.000000 36.750000 5251.625000 5288.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5270.000000 | PASS

99 % Bandwicth

5_-
o4 W«MWM
£
a
T
>
et
36.750 MH}
5230 5240 h2h0 260 2?0 hean 52490 5300 5310
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 44.700000 5288.025000 5332.725000

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5310.000000 -0.4 | PASS
26 dB Bandwidth
5 _
D +4
_‘] D--
E +4
s
T -201
£ 1
©
&7
_40__
1 44.700 MH:I!
-50--
5250 5260 hzs0 5300 5320 5340 5360 5370
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5310 MHz; 24.000 dBm; 40 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5310.000000 5299.702970 | -0.147 11.0 | PASS

Ports
Port | State
1 | used
2 | used
Power Spectral Density
20T
10F
ﬂ% 1
° -
£
©
>
(]
-
52490 5295 5300 5305 5310 5315 5320 532k 5330
Frequency in MHz
Connector 2 Sum Lewvel Lirmit L 2 FSD

Connector 1
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5310 MHz; 24.000 dBm; 40 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5310.000000 36.750000 5291.625000 5328.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5310.000000 | PASS

99 % Bandwicth

5--
o+ /JWWW\—'\,\/«WNVM
£
3
T
>
s
36.750 MH}
2?0 5z2an 52490 5300 5310 5320 5330 5340 5350
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 95.500000 5241.750000 5337.250000
(continuation of the "26 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
5290.000000 3.8 | PASS
26 dB Bandwidth

107

D -+

& -101
©

= T

?>) -20T

Q 1
-

_30__

T 95.500 MH}:
_40__
5170 5200 5250 5300 5350 5410
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Power Spectral Density (5290 MHz; 24.000 dBm; 80 MHz)

Customized settings.

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)

5290.000000

5266.750000

-2.790 11.0 | PASS

Ports
Port | State
1 | used
2 | used
Power Spectral Density
20T
10F
c 1
[ia)
©
£
- N/
>
(]
-
5250 5260 5270 5280 52490 5300 5320 5330
Frequency in MHz
Connector 2 Sum Lewvel Lirmit L 2 FSD

Connector 1
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427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5290 MHz; 24.000 dBm; 80 MHz)
Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5290.000000 76.500000 5251.750000 5328.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
5290.000000 | PASS

99 % Bandwicth

107

ol WMW\‘
c 1
3
T
>
et

76.500 MH}
5210 k220 5240 RZ2E0 L2480 5300 R3z20 5340 5360 6370
Frequency in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

-- End of Report —
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